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Applicant BMZ Company Limited

TR EeEmRl s GRYID HIRAE

Address of Applicant Blk B Julong Technology Bldg, Southwest Of the Intersection Of Baolong
ZEAE AL Mk No.1 Rd And Chengxin Rd, Baolong Street, Longgang District,

SHENZHEN, GUANGDONG 518116 China
PRI e b XS R AETIE S — RIS i SV AR vl g ) BB EOR R B FR

Manufacturer BMZ Company Limited

AR EeambHE GRYID AR A A

Address of manufacturer Blk B Julong Technology Bldg, Southwest Of the Intersection Of Baolong
A7) R sk No.1 Rd And Chengxin Rd, Baolong Street, Longgang District,

SHENZHEN, GUANGDONG 518116 China
PRI e b XS R AETIE S — R i SV AR P e ) B RHEOR R B FR

Name of Products Rechargeable Li-ion Battery
FE A FR A 78 L L
;cgelﬁype 23853

Ratings 7.2V 2500mAh 18Wh

HE S

Date of receipt of test item 2022-12-02

el 1 1

Completion Date 2022-12-13

e R H 3

Tested according to R

United Nations Manual of Tests and Criteria, PART lll, section 38.3 Lithium metal and lithium ion batteries,
the seventh revised edition (ST/SG/AC.10/11/Rev.7).

e Ay [ RIS AARE T M), 25 =564, 38.3 T4 & J@ F &5 1l b R, 55 LAB1T HR(ST/SG/AC.10/11/Rev.7)

Tests performed i3 H :

Test T.1: Altitude simulation {56 T.1: & EE ) Test T.5: External short circuit R4 T.5: A4 56 %
Test T.2: Thermal Test R4 T.2: 18R Test T.6: Impact % T.6: fEi;

Test T.3: Vibration % T.3: #R3) Test T.7: Overcharge X% T.7: EFRRH

Test T.4: Shock R T.4: i Test T.8: Forced discharge 3% T.8: sl

Test Conclusion {54518

The Rechargeable Li-ion Battery submitted by BMZ Company Limited is tested according to the United
Nations Manual of Tests and Criteria, PART lll, section 38.3 Lithium metal and lithium ion batteries, the
seventh revised edition (ST/SG/AC.10/11/Rev.7).

Test results: PASS

H EeHm AR GRIID A PRA FI5E5C AT 78 F AR B F b 42 IR IR & [ Gl MIbRviE 0D, S5 =#%64), 38.3
TR JE ANV ES TR R, B -BABITRR(ST/SGIAC.10/11/Rev. 7) AT K .

MWEREE R &%

Tested by: Jason Yu /

EHA Rl 4.7

Reviewed by: Jemery Li j%‘? \2

HAZ A LAY A

Approved by: Jesse Zhang Wk

A L7 T/‘é e
I

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn
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General product information i F ™ i 5 B

Battery Hijth

Model/Type Rated Rating
o 23853 N 7.2V 2500mAh 18Wh

iiesy WUEH
Standard Charging Current 1250mA Max. Charging Current 3000mA
B 7 B LR K78 L L
Standard Discharge Current 500mA Max. Discharge Current 8000mA
T8 FE LR NN
Limited Charging Voltage Cut-off Voltage

8.4V ) . 6.0V
78 FEL PR 1) HL e JECHL AR L
Appearance Black, Prismatic Dimension (TxWxH)

o e, 33.66%78.75%x139.5
AR . R JR~F(mm)
Classification Small Lithium ion Batteries
g NS 1 R
Cell HE
Model number of the cell Rated Rating

e N18650CNP e 3.6V 2500mAh 9Wh

PR LAY BUEH
Cell's Max. Discharge Limited Charging
Current 30000mA Voltage 4.2V
R A R TR VAR 78 R R 1 FEL S
Cell number per battery 2PCS. 2S1P Cut-off Voltage 26V
FEA™ H b 0 2L PO A ’ JEHL AR L '

Sample description #

Type Sample No. Sample Sub-No. | State of samples
eyt FE g5 FEh T 95 FEdRA
001~004 Fully charged at first cycle
Batteries 019~022 JERVCITEZN TR NTS
ER 005~008 Fully charged after 25 cycles
023~026 25 UAEIA 5 IR S
50% of the design rated capacity at first
009-013 le B VCHRER 50%H i 45
cycle ) RA&
NE221123266003-X* y - - o -
c ) 014~018 50% of the design rated capacity after 25
omponen ~
” P cycles 25 YAEFRIG 509 FL i ks
cells
_ . Fully discharged at first cycle
Tt Rt 027~036 A
A 58 2 T8 VIR
Fully discharged after 25 cycles
037~046 g s A \
25 A G 58 ETRCRIRES

* “X” contained in Sample No. represents Sample Sub-No., it consists of three digit.

BRI S P X7 Lot 795, 3 AUy 4Lk,

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn
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Test environment condition: Room temperature: 15°C-25°C; Room humidity: 40-70%
WIGH B BT : 15°C-25°C; MBI : 40-70%
Remark #71: None 7t

Summaries of testing i 17 2
All rechargeable battery types, including those composed of previously tested cells, shall be subjected to
tests T.1to T.5 and T.7.
B TS R V2R, 04 t Sl e i rE A S e, B0 T = TS M T.7 Bk
Tests T.1to T.5 are conducted in sequence on the same battery. Tests T.6 and T.8 are conducted using
not otherwise tested batteries. Test T.7 may be conducted using undamaged batteries previously used in
Tests T.1 to T.5 for purposes of testing on cycled batteries.
FL L0 252 TP £ AH (3] ) — 2H s BT T AR TSRS . T.6MIT.81alIe L FH o5 b ARG iy it . 1.7
RS AT DAMSE ) Se B0 7E T.1 = T.5 AR b 4 A I R SRR VB R 4T, DB AT ZE A PRI ) v b o
In order to quantify the mass loss, the following procedure is provided:

Mass loss(%)=(M1-M2)/M1x100
N T EAFESR, AT A

Ji B 4512 (%) =(M1-M2)/M1x 100
Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not exceed
the values in Table below, it is considered as "no mass loss".

3 Mo BT A0 5T, Mo 1006 i R i A0 R SR R AN R 3R S U, B “ R RIR” ©

Mass M of cell or battery Mass loss limit

F, B8 B Lt ) O Jo 45 % PR A
M<1lg 0.5%
1lg<M<75¢g 0.2%
M>75g 0.1%

In tests T.1 to T.4, batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test battery after testing is not less than 90% of its
voltage immediately prior to this procedure.

AETIETARRE b, BIRAGHC LR, Tl ok, TERMTE K, I Bl i e s 5

FRTT % F AN /N T AR AT 35X — B8 AT FUR 1 90%

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-009 A/2
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Test Procedure ML
Pre-conditioning
TAL P
A
Marking #7 iH#F: i
NE221123266003-X
Sample Sub-No. Sample Sub—No. Sample Sub-No. Sample Sub-No.
FEah T 905 BT 205 BT T BRI T
001~008 009~018 019~026 027~046
A
Altitude simulation
e JEE ASLAD
v
Thermal test
T FE RS
\ 4 \4 A\ 4 A\ 4
Vibration Impact Overcharge Forced discharge
PRzl fii iy T iR 1l TR
\ 4
Shock
in
A 4
External short circuit
MR
Y A 4 A 4 A\ 4
A 4
Finish
S8
Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-009 A/2
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Photos of sample £ fr

4-359.0 72V = 2500 mAn/18 Wn

10821000051
57

ps  KARCHER
€ pne ST

N 11|

KARCHER
TSR

—

Rechargeable Li-ion Battery 2INR19/66 IP40 A

ps)  KARCHER
Model: 23853 | —————
GEC 22-487 E/ yper—Srinoaner

Shenzhen NTEK New Energy Technology Co., Ltd.
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Photos of sample £ 5 fr
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Photos of sample 5 H& Fr
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Test results 45 5

Test T.1: Altitude simulation &I T.1: BHEEH

Test method Wik J57%

Batteries are stored at a pressure of 11.6 kPa or less for at least six hours at ambient temperature (20 £ 5°C).
TG FE b 5O AE 025 T B T 11.6 KPaRIFREE I i (20£5°C) R A7 D6/ &

Requirement %3k

Batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire and
if the open circuit voltage of each test battery after testing is not less than 90% of its voltage immediately prior
to this procedure.

RIMAUGER . oMt Tk, e K, IF HAAMRL b AR 550 5 T % o AN /N T AR BEAT IX
— BB AT H R 90% .

Test Data showed in table below %4 WL T %

. A A Voltage after
Sample Prior to test ISR | After test {45 Mass l0ss test/ voltage
En . Results
Sub-No. Mass Voltage Mass Voltage J AR R prior to test st
FEdh 19T Iig—s s Joi & L (%) RS HLR A -
(@ V) ) (V) i H (%)
001 221.61 8.387 221.58 8.374 0.014 99.84 PASS &%
002 220.82 8.385 220.80 8.375 0.009 99.88 PASS &%
003 221.38 8.382 221.36 8.373 0.009 99.89 PASS &%
004 220.98 8.380 220.96 8.370 0.009 99.88 PASS &%
005 220.61 8.387 220.58 8.374 0.014 99.84 PASS &%
006 221.40 8.383 221.38 8.368 0.009 99.82 PASS & 1%
007 220.73 8.384 220.71 8.371 0.009 99.84 PASS &%
008 220.69 8.387 220.67 8.376 0.009 99.87 PASS &%
Notes 7¥%:

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
MRS, mtRBR. RIS, REE. RIERAMAKIEL K.
Room temperature 335 Z: 21.1°C

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-009 A/2



®
N' ‘EK jb:mu Page 11 of 17 Report No./#i 545
| 0 R oy A P22120115501
Test T.2: Thermal test R T.2: BE R

Test method Wit J57%

Batteries are to be stored for at least six hours at a test temperature equal to 72 + 2°C, followed by storage for
at least six hours at a test temperature equal to -40 £ 2°C. The maximum time interval between test
temperature extremes is 30 minutes. This procedure is to be repeated 10 times, after which all test batteries
are to be stored for 24 hours at ambient temperature (20 = 5°C).

Fo 8 B R AR FE 55 T 72 £ 2°C RIS AR /D6 /NI, #5345 FRAE R0 IR 55 T--40 £ 2°C I 264 N AE I 2 /b
6/INF o P AN i I 2 1] P e IS [ (B B 307 b IEAR fF BEEEAT, JESERI0MK, &M AT X0
HE IR 6 E (20 £5°C) R AFH24 /N o

Requirement %3k

Batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire and
if the open circuit voltage of each test battery after testing is not less than 90% of its voltage immediately prior
to this procedure.

HIMAUGER . ot JoffAk. JCHERAAR K, I BAEAMRES AR 50 5 I T B% i AN/ T HAE T X
— 5T H R 90% .

Test Data showed in table below R4 0T %

. \ A \ Voltage after
Sample Prior to test {5 HT | After test X% )5 Mass l0ss test/ voltage
En : Results
Sub-No. Mass Voltage Mass Voltage Ji A R prior to test st
FEdh 19> Iig—s s Joi & L (%) AR fE HL R -
(@) () 9) () 565 /i FLTE (%)
001 221.58 8.374 221.46 8.301 0.054 99.13 PASS &%
002 220.80 8.375 220.68 8.297 0.054 99.07 PASS &%
003 221.36 8.373 221.25 8.297 0.050 99.09 PASS &%
004 220.96 8.370 220.85 8.297 0.050 99.13 PASS & 1%
005 220.58 8.374 220.46 8.301 0.054 99.13 PASS & 1%
006 221.38 8.368 221.27 8.297 0.050 99.15 PASS & 1%
007 220.71 8.371 220.59 8.292 0.054 99.06 PASS &%
008 220.67 8.376 220.55 8.299 0.054 99.08 PASS &%
Notes 7¥%:

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
WSS, mtRBR. RIS, REE. RIEZRAMARIE K.
Room temperature 335 E: 22.7°C

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-009 A/2
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Test T.3: Vibration RWT.3: 3RS

Test method Wit J57%

Batteries are firmly secured to the platform of the vibration machine without distorting the cells in such a
manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with a logarithmic
sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle shall be repeated 12
times for a total of 3 hours for each of three mutually perpendicular mounting positions of the cell. One of the
directions of vibration must be perpendicular to the terminal face.

The logarithmic frequency sweep is as follows: from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz
is reached. The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased
until a peak acceleration of 8 gn occurs (approximately 50 Hz). A peak acceleration of 8 gn is then maintained
until the frequency is increased to 200 Hz.

IR THRE & G 1, HEARIER RS, HaeME T SRR . IRIIPLE EZETE, Sz
fE7 HzA1200 HzZ [, F[EIR)7 Hz, LIRPEIRES 15508 X —IRBN SRR = AN FLAH I B H 8 22 3% 7 Ar
(AF—J7 M E R T 120K, S 3/ . For— MRS 7 1) 2 200 i 1 2 .

XA T HZIFAG, REFL gnfUIRKINESE, B RMFRIA |18 Hz, A5 KIRIERFFE0.8mm (L AIF%
1.6mm) , FRIEINAR B B IE LS8 gn (FFELIA50 Hz) o FFUEAE N fE IR FFAES gn BRI 1G Jin 2]
200 Hz.

Requirement %3k

Batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire
during the test and after the test and if the open circuit voltage of each test battery directly after testing in its
third perpendicular mounting position is not less than 90% of its voltage immediately prior to this procedure.
e A SS VBB . oML oA TR K, I HARAN RS FIAE 55 = AN 3 H 22 T I
AR S B A ) T H AN N TAE HEAT IX — 56 BT L R 1 90%

Test Data showed in table below Jll %4 WL R %

Sample Prior to test i{3uHi | After test X% /5 Mass loss \tfsl?ggfaf;ir
Sub-No. Mass | Voltage Mass | Voltage | JiE#IK prior to test Rffsﬁlts
FE 19T i L J & L& (%) 5 LA -
(9) (%) (9) ) S0y HL S (%)
001 221.46 8.301 221.44 8.290 0.009 99.87 PASS &%
002 220.68 8.297 220.65 8.283 0.014 99.83 PASS &%
003 221.25 8.297 221.23 8.286 0.009 99.87 PASS &%
004 220.85 8.297 220.83 8.284 0.009 99.84 PASS & 1%
005 220.46 8.301 220.44 8.290 0.009 99.87 PASS & 1%
006 221.27 8.297 221.25 8.284 0.009 99.84 PASS & 1%
007 220.59 8.292 220.57 8.280 0.009 99.86 PASS &%
008 220.55 8.299 220.52 8.286 0.014 99.84 PASS &%
Notes VFF:

During and after the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
Mrp A LE, BIRRB . R R REERAAGE K.
Room temperature A3EJEE: 21.2°C

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-009 A/2
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Test T.4: Shock R T.4: #pif

Test method Wit J57%

Batteries are secured to the testing machine by means of a rigid mount which will support all mounting
surfaces of each test battery. Each battery is subjected to a half-sine shock of peak acceleration depending
on the mass of the battery. The pulse duration is 6 milliseconds.

Each battery is subjected to three shocks in the positive direction followed by three shocks in the negative
direction of three mutually perpendicular mounting positions of the battery for a total of 18 shocks.
RGN SRR R IR 3 B b, SOOI R RN B I T 23T . A R i A 2 5 T HEL T o
IR NN B R st

A H I ZCE =/ FAH S B F it 222 07 L B IE T 52 = kaily, 3R (ER T MEZ = kiili, B3t4%18
i

The formula below is provided to calculate the appropriate minimum peak accelerations.

407 A O T U S0E A doe NI RN A 2

Mass of the battery Minimum peak acceleration Pulse duration
FEL Tt ) o Fe /N AR NS B2 ik R 2 I )
X <4.482 kg 150 gn 6 ms
] >4.482 kg Acceleration(g,) = [IOORSSJ ANidEH 6 ms
mass

* Mass is expressed in kilograms. *)if & HA7 R 7~ Akg.

Requirement %K

Batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire and
if the open circuit voltage of each test battery after testing is not less than 90% of its voltage immediately prior
to this procedure.

HIAUGERE . ot Tofifd. JEHERATCARK, IF BN b 7 00 5 I T % B AN T AR T IX
— G HT R 790%

Test Data showed in table below JIE LT 3%

. IR ChA Voltage after
Sample Prior to test i{36H7 | After test R4 /5 Mass loss test/ voltage
Ein . Results
Sub-No. Mass Voltage Mass Voltage AR R prior to test st
FE 19T g+ L Joi & AL (%) 5 LA -
)] (%) 9) () 56 /i HLTE (%)
001 221.44 8.290 221.42 8.284 0.009 99.93 PASS & 1%
002 220.65 8.283 220.62 8.276 0.014 99.92 PASS & 1%
003 221.23 8.286 221.20 8.278 0.014 99.90 PASS &%
004 220.83 8.284 220.81 8.278 0.009 99.93 PASS &%
005 220.44 8.290 220.41 8.282 0.014 99.90 PASS &%
006 221.25 8.284 221.23 8.276 0.009 99.90 PASS &%
007 220.57 8.280 220.55 8.273 0.009 99.92 PASS &%
008 220.52 8.286 220.50 8.281 0.009 99.94 PASS &%

Notes VEE:

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
ME, MR, R, REE. REERAARE K

Room temperature 335 % 20.1°C

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-009 A/2
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Test T.5: External short circuit &% T.5: 44

Test method i 512

Report No./#R 5445

P22120115501

Batteries to be tested are heated for a period of time necessary to reach a homogeneous stabilized
temperature of 57 + 4 °C, measured on the external case. This period of time depends on the size and design

of the battery and is assessed and documented. Then the battery at 57 £ 4 °C is subjected to one short circuit

condition with a total external resistance of less than 0.1 ohm.

This short circuit condition is continued for at least one hour after the battery external case temperature has

returned to 57 + 4 °C.

The short circuit and cooling down phases are conducted at least at ambient temperature.
TR I B S I FAERE E — B ], AR BIS7 £ 4 CCHAE AR IR E I SIEEEDT £ 4 °Co iZ AR 1]
EGRRE TE I T (R AR R Tz B i i RO A it FR RIS 0 BLEF AR AR SO R o AR5 i FEIBAEST + 4 °CHY
AT AZ AN TP/ T-0.1 QI RS 515 -

TR I A 2 B L it SR TR LR [P 5557 + 4 °Ca FfrF 20 LN

AR AN HNPT BB HATAEST £ 4 CCHIMIRE T .

Requirement %3k

Batteries meet this requirement if their external temperature does not exceed 170°C and there is no
disassembly, no rupture and no fire during the test and within six hours after test.

H AR SEil BEAN I 170°C,  JF HAE RS A vh SOk Ee J5 6 /N N ofiid . TR, oK.
Test data showed in table below ¥ 1. F %
Sample Sub-No. Maximum outer casing temperature Results
FEah T o5 R T =il B (°C) iR

001 58.8 PASS &%
002 58.7 PASS &%
003 58.9 PASS &%
004 58.8 PASS &%
005 58.7 PASS &
006 58.8 PASS &
007 58.7 PASS &%
008 58.8 PASS &%

Notes VF5:

There is no disassembly, no rupture and no fire during the test and within six hours after test.

FBAE DA P IS 6 /NN R KRR, KiK.
Room temperature 335 & 20.8°C

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn
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Test T.6: Impact RIT.6: i

Test method Wit J57%

Each component cell is to be placed on a flat smooth surface. A 15.8 mm +0.1 mm diameter, at least 6 cm
long, or the longest dimension of the cell, whichever is greater, Type 316 stainless steel bar is to be placed
across the centre of the sample. A 9.1 kg = 0.1 kg mass is to be dropped from a height of 61 + 2.5 cm at the
intersection of the bar and sample in a controlled manner using a near frictionless, vertical sliding track or
channel with minimal drag on the falling mass. The vertical track or channel used to guide the falling mass
shall be oriented 90 degrees from the horizontal supporting surface.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular to
the longitudinal axis of the 15.8 mm + 0.1mm diameter curved surface lying across the centre of the test
sample. Each sample is to be subjected to only a single impact.

A T S TBHE I R T b —AR 316 BURSEAEME IR, AW EAT 15.840.1 2K,
KD 6 K, sihSHRKRE, M EPERE. %P 9.1+£0.1 kg IMEMEMN 611+2.5 K m b2k
SRR ARRESE SO, AT — AN U5 BERE ) v A B BH AR /) () 2 B sl i n A ] . B
BUEETE T o) VR R 5K SRR 2 90 VR R .

B iR, VR RS U AT R S RUEE RO BT 15.8 0.1 20K T i R I A h 3 B
ik R &2 — i

Requirement %3k

Component cells meet this requirement if their external temperature does not exceed 170°C and there is no
disassembly and no fire during the test and within six hours after the test.

JCAF IS SR B AN I 170°C, I HAE RIS AR o A k96 5 6/ Wi, ok k.

Test data showed in table below %R WL T %

Sample Sub-No. Maximum outer casing temperature Results
FEGh T 905 AR T i =i B (°C) ERE S
009 22.4 PASS

010 22.8 PASS
011 22.3 PASS
012 22.4 PASS
013 22.4 PASS
014 22.3 PASS
015 22.5 PASS
016 22.8 PASS
017 22.5 PASS
018 22.6 PASS

o | oy | oy | oy | o | o> | o> | o | oh | oh
F|R|F|F|F|F|F|F|F|F

Notes VEE:

There is no disassembly, no rupture and no fire during the test and within six hours after the test.
Jeft AR I T A S 6 /NI R . ARk K.

Room temperature 335 & 20.0°C

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-009 A/2
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Test T.7: Overcharge R& T.7: AERH

Test method Wit J57%

The charge current is twice the manufacturer's recommended maximum continuous charge current. The
minimum voltage of the test is as follows:

X When the manufacturer's recommended charge voltage is not more than 18V, the minimum voltage of the
test is the lesser of two times the maximum charge voltage of the battery or 22V.

[ ] When the manufacturer's recommended charge voltage is more than 18V, the minimum voltage of the test
shall be 1.2 times the maximum charge voltage.

Tests are to be conducted at ambient temperature. The duration of the test is 24 hours.

78 HEL R A A1) 32 7R A VPR R KR 4 7 PR R T A o R ) B /N FEU B0 T

DX il i S 1A 7 B PR AN R T L8V, 1560 P e /) Fi s I i b i DK 7 L L 1) 78 3 B 224K 1 o v 1 2/
Ho

L i o 2 13 FF 7 Pl PR K T L8V, X6 1) e /) P 1 2 Pl b 5 K 7 P FL R PR 1. 248 o

NI ENBGIR BT AT o IR (8] 92478

Requirement %3k

Batteries meet this requirement if there is no disassembly and no fire during the test and within seven days
after the test.

R R IR I R TP IG5 7R A, ok K

Test data showed in table below W EHE L%

Overcharge current 33 78 B ELAL(MA) ..ocvevvevee vt | 2x3000=6000mMA

Overcharge voltage i 78 HEHLE(VAC) ....ocvcveviceenennl | 2%8.4=16.8V

Duration of the test i 784 I [7] (hours) .................1 | 24 hours

Sample Sub-No. ¥ & T4 5 Results 45 3

019 PASS &%
020 PASS &%
021 PASS &%
022 PASS &%
023 PASS &%
024 PASS &%
025 PASS &%
026 PASS &%

Notes 1%

There is no disassembly and no fire during the test and within seven days after the test.
FLBAE A TP IS 7 RN ARIEIR, RE K.

Room temperature #3555 % 21.0°C

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-009 A/2
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Test T.8: Forced discharge &% T.8: &I

Test method Wit J57%

Each component cell is forced discharged at ambient temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.
The specified discharge current is to be obtained by connecting a resistive load of the appropriate size and
rating in series with the test cell. Each cell is forced discharged for a time interval (in hours) equal to its
rated capacity divided by the initial test current (in ampere).

FEAN O IS PR BT IR FE T 5 12V B H HL R A DR 00 P I &5 T 1325 7 45 0 1) B DR TS P, LR IR 2% 1 T i
LG

P 5 2 R/ 1 L B 7 8 R B AT 4 38 5 /NI P R o BRSNS R) (B h) ST
PR AR E 25 B R LA W AR I R R (B A

Requirement %3k

Component cells meet this requirement if there is no disassembly and no fire during the test and within
seven days after the test.

Joff e i AR I TR TP AR S 7 RN TEARAR, e K.

Test data showed in table below %R WL T %

Initial current HJZE B (MA) c.ovoveveveeeeeeeeeeeeeeseeen . | 30000MA
Supply voltage KL HLE(VAC) covcveeveveeeveeveeeieveeeenen s | 12VdC
Time interval iR 4G AT [H (MInUteS) .......cccoceeveeeveeveeeenn. | 5 Minutes
Sa;ztlﬁe; %b%No' Results 45 % Sagpn!;; :ﬁb%No. Results 4 %
027 PASS &% 037 PASS &%
028 PASS &% 038 PASS &%
029 PASS &% 039 PASS &%
030 PASS &% 040 PASS &%
031 PASS &% 041 PASS &%
032 PASS &% 042 PASS &%
033 PASS H#% 043 PASS &%
034 PASS &% 044 PASS &%
035 PASS H#% 045 PASS &%
036 PASS H#% 046 PASS &%

Notes 1%

There is no disassembly and no fire during the test and within seven days after the test.
JuAF RS TE A AT S 7 R NRIRR, RAE K

Room temperature ¥ 355 % : 21.4°C

weeeorEnd of Test Report RJUlFHR & G5 R

Shenzhen NTEK New Energy Technology Co., Ltd.

Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-009 A/2
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Important Notice
b= aE BT

. The test report is invalid without the Report Seal of NTEK and Paging seal of NTEK.
ARG PR R ERE T 5, R

. Nobody is allowed to photocopy or partly photocopy this test report without written
permission of NTEK

RN T BEFR, A HE SRS .

. The test report is invalid without the signatures of Approver, Reviewer and Testing
engineer.

AAREBIAAEN . RN TR AEAL T

. The report is invalid when anything of following happens — illegal transfer, reproduce,
embezzlement, imposture, modification or tampering in any media form.

BRI Zhl. SH. B, R sCME AT SR R ik S B

. Objections to the test report must be submitted to NTEK within 15 days.

MRS BAEA RV TSRS 2 HARISR N A AN w5t .

. The test report is valid for the tested samples only.

AR A AR it A7 28

. The Chinese contents in this report are only for reference.

AR P PN BN ES

Shenzhen NTEK New Energy Technology Co., Ltd.
BRI AL IHT REVEBARAT PR A 7
Address 1: Room 101, Building C, Fenda Hi-Tech Park, Sanwei Community, Hangcheng Subdistrict, Bao’an

District, Shenzhen, Guangdong, China.

Address 2: 1/F., Building D, Huashengtai Technology Building, No.36, Hangkong Road, Hangcheng Street,

Bao'an District, Shenzhen, Guangdong, China.

bk 1. PRYNTE 5 22 XU E = Fl X a4 S R [ C #k 101

Hdk 2. TTARA RN E 2 XA E T 36 S HEMBRHRE D B 18
Tel H11fi: +86(0)-755-3699 5529 E-mail f5F5: Quality@ntekbat.org.cn
Website M1t http://www.ntekbat.org.cn
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